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the fastest way to purchase parts www.speedepart.com

REF.
NO.

PART NO. QTY. DESCRIPTION

1 ST43652 11 Hose Clamp 3/8"
2 ST43175 1 Tank fill cap
3 ST44017 1 Lanyard for Tank Fill Cap*
4 ST43182 1 Sump fitting 3/8" barb
5 ST43183 1 Elbow 3/8" MP - 3/8" barb
6 ST43191 1 Hose holder 3/8"
7 ST43235 1 Tee 3/8" barb - 3/8" barb - 3/8" MP
8 ST43244 4 Tank and parking support 45 tow
9 ST43258 1 Sump strainer 3/8"

10 ST43283 2 Rubber cap .125 x 1 x 2*
11 2-314 1 Hose, 3/8" x 22"
12 2-345 1 Hose, 3/8" x 228"
13 ST43486 1 Axle 1"
14 ST43508BL3 1 Main frame
15 ST43918 1 Pump 12V, 100psi, 2.2gpm
16 ST43516 1 Drain cap
17 ST44023 1 45 gal tank White
18 ST43655 1 Oetiker clamp 3/8" 0165
19 ST43673 1 Spray wand with brass tip
20 ST43684 1 Washer for drain cap*
21 ST43691BL3 1 Angle RH 45T
22 ST43692BL3 1 Angle LH 45T
23 ST43695BL3 1 Drawbar - 3/8" A 36
24 ST43844 2 Grommet 5/8 ID, 1-1/8 OD, 7/8 

Groove
25 ST62006BL3 1 Hose wrap bracket
26 ST65001 4 10-24 x 1" truss head screw
27 ST65006 4 5/16" x 3/4" low shoulder carriage bolt
28 ST65008 26 5/16" flange nut
29 ST65031 4 5/16" x 1/2" truss head bolt
30 BA20485 1 Boom Assembly 45 Tow Behind
31 ST43011 2 Elbow 3/8" barb tip fitting w/nut
32 ST43012 3 Tip fitting cap nut
33 ST43013 2 Tee 3/8" barbs
34 ST43016 3 Spray tip screen w/check
35 ST43192 1 Tee 3/8" barbs tip fitting w/nut
36 ST43256BL3 2 Boom brace
37 ST43293 4 Boom spacer
38 ST43332BL3 2 Boom extension
39 ST43466 3 Spray tip TP11008VP
40 ST43470BL3 1 Center boom
41 ST43532 2 Boom support 45 tow
42 ST65012 6 3/8" flange nut

REF.
NO.

PART NO. QTY. DESCRIPTION

43 ST43289 2 3/8" locking knob
44 ST65007 2 5/16" x 3/4" flange bolt
45 ST43585BL3 1 Hitch triangle
46 ST65011 12 5/16" x 5/8" flange bolt
47 ST43014 2 In line valve 3/8" barb
48 2-316 1 Hose, 3/8" x 8"
49 2-317 1 Hose, 3/8" x 2.5"
50 2-318 2 Hose, 3/8" x 12"
51 2-319 2 Hose, 3/8" x 8.5"
52 2-320 1 Hose, 3/8" x 20.75"
53 ST43233BL3 1 Hitch clevis
54 ST44022 2 Wheel-tire assembly (15x6.00-6" 15 

in. Tire, 1in Roller Bearing, Grey Rim)
55 ST43314 2 Plastic wire harness clip*
56 ST43473 6 1" locking collar
57 ST65014 5 5/16" x 1" flange bolt
58 ST43330 2 Axle u-bolt
59 ST43468 1 1/2" x 2-1/2" clevis pin
60 ST43623 1 Bowtie clip, large
61 ST43130 1 Spray wand holder, small
62 ST43287 1 Spray wand holder, large
63 ST65000 2 10-24 x 3/8" truss head screw
64 ST43472 1 Wire harness, switch
65 ST43483 1 Wire harness, battery
66 45588 2 Agri-Fab Orange Brand Label*
67 ST43523 1 45 label*
68 ST43488 1 Warning label -chemical hazards*
69 2-325 1 Hose
70 2-335 1 Hose
71 ST65003 4 3/8" Flat Washer

3-202 1 Owners manual*

  * Not Shown

ADDITIONAL SERVICE PARTS

PART 
NO.

DESCRIPTION

ST43921 Pump Head Service Kit
ST44031 Pump Pressure Switch
ST43124 Spray Wand Valve/Handle
ST43514 Spray Wand Brass Tip
ST43515 Spray Wand Extension
ST50749 Fuse 32V 15A ATO/ATC




